
OFFICE OF THE CITY MANAGER 

I. CALL TO ORDER 

AGENDA 

REGULAR CITY COUNCIL MEETING 
November 26,2012 

5:30 p.m. 

CITY HALL COUNCIL CHAMBER 
313 COURT STREET 

THE DALLES, OREGON 

2. ROLL CALL OF COUNCIL 

3. PLEDGE OF ALLEGIANCE 

4. APPROVAL OF AGENDA 

5. PRESENTATIONS/PROCLAMATIONS 

COUNCIL AGENDA 

A. Canvas the Vote Proclamation (official election results are pending) 

B. Presentation of Fiscal Year 2011-12 Audit [Agenda Staff Report #12-077) 

6. RECESS TO URBAN RENEWAL AGENCY MEETING 

7. RECONVENE CITY COUNCIL MEETING 

8. AUDIENCE PARTICIPATION 

During this portion ofthe meeting, anyone may speak on any subject which does not later appear on the agenda. 
Five minutes per person will be allowed. If a response by the City is requested, the speaker will be referred to 
[...]
EXECUTIVE SUMMARY 

Water quality standards and regulations continue to evolve and there are a number of new 
regulatory initiatives being discussed and/or implemented at the state and federal levels that 
could significantly impact the design and operation of The Dalles collections and WWTF. 
Based on a review of the potential regulatory issues, the following are considered the most 
likely to impact The Dalles during the planning period: 

• Minimize/eliminate SSOs: This planning scenario would require that peak flows from 
less than a five-year 24-hour winter storm, and from a less than ten-year 24-hour 
summer storm receive secondary treatment, or its equivalent, prior to discharge. 

• Nitrification and Nutrient Reduction: The nature of treatment requirements for the 
City's WWTF in the coming years will be dependant on future regulatory decisions for 
both ammonia and phosphorus. For ammonia, partial nitrification will be required if 
Oregon adopts USEPA's freshwater mussels criteria and/or technology based limits. 
In addition to ammonia reduction requirements, future phosphorus and total nitrogen 
removal options will be considered in the alternative analysis. Both these 
requirements are premised on the concept that the initial requirement will be a 
technology based limit. 

• Exceptional Quality/Class A Biosolids: Future acceptance of the existing land 
application program may be more restricted due to increased public scrutiny. 
Therefore, a long-term plan for modifying existing facilities to produce exceptional 
quality/Class A biosolids will be evaluated. 

Alternatives to address these potential regulatory issues were evaluated in collection system 
and treatment facility analysis presented in this Master Plan Update. 

ES.3 COLLECTION SYSTEM ANALYSIS 

In order to determine existing capacity and future deficiencies as flows increase over time, 
the City's collection system analysis was conducted using a H20 MAP SWMM hydraulic 
model that was constructed utilizing data from a previous model, flow monitoring data 
collected in 2012, and applying service area growth, design criteria, and design storm 
conditions through the planning period. 

Flow Monitoring 

To assist in calibration of the H20MAP SWMM hydraulic model flow monitoring was 
conducted by SFE Global, Inc. for approximately 12 weeks from January 4,2012 to March 
20, 2012. Six temporary flow meters were installed at locations selected that represented 
flows from sub-areas within the collection system. Flow monitoring data was used in the 
development of design flow criteria, and to correlate actual sewer system flows to the 
hydraulic model predicted flows. Flow monitoring data was also used to calibrate the 
wastewater collection system hydraulic model for dry weather and wet weather flows. 

CAROLLO ENGINEERS ES-5 DRAFT - November 14, 2012 
pw:IICarollofDocumentsfClienVDRfThe OaUes/8768AOO/Deliverables/Exec Summary & AppendicesJ_ExecSummary 



Design Criteria and Design Storm 

CITY OF THE DALLES 
EXECUTIVE SUMMARY 

The capacity of the City's sanitary sewer collection system was evaluated based on the 
design criteria for gravity sewers and lift stations: 

• Gravity Sewers. A pipeline was considered capacity deficient when the hydraulic 
grade line (HGL) of an upstream manhole exceeded a depth of 8-feet below the 
manhole rim, or 1-foot above the pipe crown for "shallow" manholes. Shallow 
manholes are defined as pipelines with a depth of less than 9-feet from the manhole 
rim to the pipe crown. 

• Lift Stations. A lift station was considered capacity deficient if the peak flow into the 
lift station under the design storm flow conditions is greater than the pump station's 
firm capacity. Firm capacity is defined as the capacity of the pump station with the 
largest pump out of service. 

Design storms are rainfall events used to analyze the performance of a collection system 
during wet weather events. Design storms are characterized by their recurrence interval, 
rainfall duration, and magnitude of rainfall intensity. The recurrence interval is based on the 
probability that a given rainfall event will occur or be exceeded in any given year. For the 
City, a recurrence interval of 5 years and a duration of 24-hours were used for the design 
storm event (i.e., 5-year, 24-hour event). Based on data from the National Oceanic and 
Atmospheric Association (NOAA) a 5-year, 24-hour event corresponds to a rainfall volume of 
1.80-inches. 

Hydraulic Model Calibration 

Model calibration is a crucial component of the hydraulic modeling effort. Calibrating the 
model to match data collected during the flow monitoring program, and from the WWfF 
provided model results that simulated conditions experienced in the field. The dry weather 
calibration process consisted of dividing the system into areas tributary to each flow meter, 
defining flow volumes within each area, and creating diurnal pattern to match the temporal 
distribution of flow. 

The wet weather calibration process consists of identifying calibration rainfall events, 
selecting a particular calibration storm or group of storrns is based on a review of the flow 
and rainfall data, defining rainfall induced inflow and infiltration (ROil) tributary areas, and 
create inflow and infiltration (III) parameter database and modify to match field measured 
flows. 

ES.4 RECOMMENDED COLLECTION SYSTEM IMPROVEMENTS 

Following the dry and wet weather flow calibration, a capacity analysis of the collection 
system was performed for the design storm condition. The capacity analysis entailed 
identifying areas in the sewer system where flow restrictions occur or where pipe capacity is 
insufficient to convey design flows. 

The pipeline capacity evaluation was conducted by routing the design flow through the 
hydraulic model. In accordance with the established flow depth criteria for existing sewers, 

CAROLLO ENGINEERS ES-6 DRAFT - November 14, 2012 
pw:f{CaroliolDocumenls/ClienllORIThe Dailesl8768AOOfDeliverabies/Exec Summary & AppendicesCExecSummary 



CITY OF THE DALLES 
EXECUTIVE SUMMARY 

manholes where the hydraulic grade line (HGL) encroached eight feet below the manhole rim 
or one foot above the pipe crown for shallow manholes, were identified. 

Figure ES.3 illustrates the improvements recommended to mitigate capacity deficiencies in 
the collection system as identified by the hydraulic analysis. The improvements needed in 
the collection system throughout the 20 year planning period are summarized in Table ES.2. 

ES.5 EXISTING TREATMENT FACILITY 

The Dalles WWTF's liquid stream processes include influent pumping, grit removal 
screening, secondary activated sludge process, and ultraviolet (UV) disinfection. Solids from 
the secondary process are processed via Waste Activated Sludge (WAS) thickening using 
Gravity Belt Thickeners (GBTs) prior to being sent to the anaerobic digester. A second 
floating cover digester is used for storage and biosolids are hauled off-site for land 
application. 

An evaluation of the unit processes of the WWTF was conducted to form the basis for a long­
term plant upgrade strategy. Analysis of historical plant operation was used to identify on­
going performance deficiencies, design capacity of each unit process was compared to the 
projections of future flows and loads to identify requirements for growth and potential future 
effluent standards, and existing facilities information was reviewed to determine how new 
facilities could be integrated into the facility to achieve long-term capacity and treatment 
objectives. 

The capacity of each unit process is summarized in Table ES.3, which was estimated based 
on the design criteria summarized in Chapter 2 - Basis of Planning and the current condition 
of the major treatment processes. Carollo's Biotran plant process simulator was calibrated 
based on 2011 plant data and used to estimate performance of unit processes and 
capacities. The Biotran model used mass balances and biological and physical models to 
simulate interactions between the different processes at the WWTF. Model results, in 
conjunction with wastewater characteristics and design criteria, were used to establish 
treatment capacities for the different unit processes. 

Hydraulic analysis of WWTF processes was performed using Carollo Engineer's Hydraulix® 
software. The analysis was used to determine the hydraulic capacity of the plant as well as 
hydraulically isolated portions of the unit process. 

CAROLLO ENGINEERS ES-7 DRAFT - November 14, 2012 
pw:/ICarollolDocumenlsfClientlORlThe Dallesl8768AOOfDeliverablesfExec SummaI)' & AppendicesLExecSummary 



o 

1 

t ~,~-

') 

( , ' , 



IQ .,'" ~~ 
0 .... 
gC 

I~ 
~~ 
~:C: 
~t!:! 
o;;l 
~tI} 

i 
f 
'" ~ 
" '" :g-m 
§(f) 

~<D 
,"-
IF g, 
j 

o 
~ 
::':l , 
z 
~ 
3 

~ 
..... 
'" a 
~ 

'" 

Table ES.2 Proposed Collection System Capital Improvements 

Type of 
10 Improvement Street Limits 

P-1 Gravity 6th Street From Walnut Street to Myrtle 
Street 

P-2 Gravity Laughlin From Laughlin to the WWTF 
Street 

P-3 Gravity First Street From Laughlin Street to Taylor 
Street 

P-4 Gravity Union Street! From 1 st Street to Lincoln 
2nd Street Street 

P-5 Gravity 6th Avenue From Myrtle Street to 
Hostetler Street 

P-6 Gravity 2nd Street From Webber Road to Snipes 
Street 

P-7 Gravity Snipes Street From 6th Street to 7th Street 

P-8 Gravity Chenowith From 4th Avenue to 1 st 
Loop Road! Avenue 
Irvine! 1 Oth 
Street 

P-9 Gravity Septic Area To serve septic area 
Sewer 

LS-1 LS Cliff LS Replacement of the Cliff Lift 
Station 

LS-2 LS Boat Basin LS Replacement of the Boat 
Basin Lift Station 

Existing Size Proposed Size 
(in.) (in.) 

12 18 

24 12 

18 24 

15 18 

12 15 

8 12 

8 10 

8 12 

- 8 

- -

- -

Replacel 
Parallel 

Replace 

Parallel 

Replace 

Replace 

Replace 

Replace 

Replace 

Replace 

New 

Replace 

Replace 

Length 
(ft) 

1,460 

200 

1,550 

890 

3,170 

3,480 

650 

4,570 

1,320 

-

-
Q 

~=:! 
8 0 
,.,'!1 
~::! "iil; 
~!::I 
~ ~ 
l> .... 

~C! 



Table ES.3 WWTF Unit Process Capacity Summary 

Unit Process Criteria 

Influent Pump Station PIF with largest unit out of service 

Grit Removal PIF (hydraulic) 

Screening PI F all units in service with bypass 

Secondary Treatment MMWW: 
Aeration Basin - 3 days SRT 
Secondary Clarifier HLR - 1,500 
gpd/sf 

UV Disinfection Dose 20-25 mJ/cm2 with one log 
of safety at PIF conditions 

Effluent Pump Station PIF with largest unit out of service 

WAS Thickening Max Month Hydraulic Load 

Anaerobic Digestion Max month SRT of 20 days 

Biosolids Storage MM Solids Production 

Biosolids 

CITY OF THE DALLES 
EXECUTIVE SUMMARY 

Current Rated Capacity 

7.4 mgd 

11.5mgd 

12.5 mgd - no bypass 

10.5 mgd 

12.5 mgd 

16.7 mgd 

250 gpm - no 
redundancy 

11,395 gpd 

4 days 

The City currently has an effective program to apply liquid biosolids on agricultural land. An 
evaluation of future biosolids programs was conducted under the The Master Plan Update, 
which considered conversion to a dewatered handling and application program and 
production of a Class A biosolids product. 

With the success of the City's current program, and projections for its continued success, 
capital improvements were not recommended during the planning period to convert to a 
dewatered biosolids product or to produce a Class A product. Capital improvements were 
indentified to resolve liquid biosolids storage deficiencies. In addition, space was allocated on 
the WWTF site to accommodate facilities to allow future Class A dewatered biosolids 
production if needed. 

Odor Control and Plant Aesthetic Improvements 

The WWTF is located in the core downtown area, which is undergoing significant 
redevelopment. A new park was constructed adjacent to the north boundary of the WWTF 
with improvements planned to accommodate quests into downtown from river cruises, and a 
future convention center. The Master Plan Update addressed issue important to enfold the 
WWTF into the redevelopment plans. These included abating nuisance odors, aesthetic 
appearance along the plant boundaries, and location and layout of future facilities to 
accommodate views from the Columbia River Highway into downtown. 

A 3-D model of the plant facilities, including future facilities was prepared to analyze facility 
locations, landscaping, and boundary features needed to enfold the WWTF into 
redevelopment plans. Results of the 3-D modeling were used to develop alternatives to 

CAROLLO ENGINEERS ES-10 DRAFT - November 14, 2012 
pw:f{Carollo/DocumenlslClienVORfThe DaliesJ8768AOO/DeliverablesfExec Summary & Appendices'-ExecSummary 



CITY OF THE DALLES 
EXECUTIVE SUMMARY 

improve aesthetics of the plant with new fencing and landscaping and strategic location of 
future facilities. The recommended site layout and landscape areas are shown on Figure 
ESA. 

The WWTF has an active odor control system serving the screenings and grit removal area 
that has operated effectively. However, odorous air released from an existing liquid biosolids 
storage tank can at times be severe. To abate these odors and to provide improved odor 
control for screenings and grit removal areas, odor control provisions were included in the 
recommended capital improvement projects. Abatement of odors from the existing liquid 
biosolids project is addressed through a project to convert the storage vessel into an 
anaerobic digester, which includes replacing the existing floating cover with a fixed cover, 
followed by addition of a new liquid biosolids tank with an odor control system. 

In addition, a newer more efficient odor control system is recommended as part of a new 
influent pump station, screening, and headworks facility that is recommended to address 
capacity requirements. 

Alternatives to Address Regulatorv Scenarios 

A number of future regulatory scenarios and their impact of WWTF processes were 
evaluated. Alternative facility requirements to address potential future regulatory scenarios 
were identified and space allocated for these facilities on the WWTF site. Potential future 
regulatory scenarios that are most likely to impact the WWTF are summarized below: 

• Ammonia: Ammonia toxicity requirements for the Columbia River may trigger the 
need to reduce ammonia concentrations in the vicinity of the WWTF outfall to 
approximately 15 mg/L at the zone of initial dilution based on 55: 1 mixing. Currently, 
the WWTF typically operates in a non-nitrifying mode and produces an effluent with 
an average ammonia concentration of 13.5 mg/L As this is lower than the anticipated 
ammonia limits, it is recommended that the City monitor influent and effluent 
ammonia closely for the next permit cycle. If the ammonia loading from the collection 
system increases, ammonia reduction processes such as an Integrated Fixed-Film 
Activated Sludge (IFAS) process is applicable for the City prior to switching to an 
advanced technology such as the membrane bioreactors due to space constraints. 

• Nutrient removal: Additional aeration basins and secondary clarifiers beyond will be 
needed if nutrient removal is required. The number and timing of the additional 
secondary processes is dependent on the degree of nutrient removal required. If full 
nitrification is required, alternative processes including membrane bioreactors, and 
ballasted bioreactors should be should be evaluated. Based on the most conservative 
assumption of technology based limits, the area north west of the existing aeration 
basins where the interim clarifier is located should be reserved for secondary process 
expansion. 

• Class A Biosolids: Changes to the solids processing will be needed if the city is 
required or desires production of a Class A quality biosolids. Three Class A 
technologies were identified for potential implementation to produce Class A 
biosolids: Class A screw press, air drying in solar greenhouse dryer, and mechanical 
heat drying (Therma-Flite Bio-Scru). None of these processes require changes to the 
baseline solids processing plan, but approximately 300 square feet of land near the 
existing digesters is reserved for installation of Class A screw press. 

CAROLLO ENGINEERS ES-11 DRAFT - November 14, 2012 
pw:IICaroliolDocumentslClienUORlThe Dallesl8768AOO/DeliverableslExec Summary & AppendicesCExecSummalY 



r 

L 

~ 

~ 

I 
i .' 
~ 
~ 
~ 

; 
~ 
l' 

~ 
_ PHASE ] 

_ PHASE II 
COLUMBIA RIVER 

_ PHASEJII _-----

.. FUTURE TREATMENT PROCESSES - - - - - -

"­
_ -+r------"'I -e::=f-?3 o 20' 40' 60' 120' - - - - - - - - - - - - - - - --

= ---
__ ~ __ "'J£RSTATE,,""--~L--B L~--=---~ --=---~ -- - ----

- - - -.=..- - --= - - ~- - --- - --.....-- - --= - ----""'" 

THE LEWIS AND 
CLARK FESTIVAL PARK 

EAST 1ST STREET 

FUTUR 
HOTEL 

LOCATIO 

iii 
Ii' 
t:; 

~ z 

! 
w 

'" 

ADMINISTRATION 
BUILDING 

? '-

FUTURE 
PARKING GARAI 

/,-<~ /' 

FUTURE 
CLASS A 
BIOSOLIOS 

000 

EXISTING • 
DIGESTER NO.1 

(r 
Figure ES.4 

PROPOSED TREATMENT FACILITY 

SITE LAYOUT FOR CAPITAL IMPROVEMENTS 

CITY OF THE DALLES 

WASTEWATER FACILITIES MASTER PLAN 

carollo· 
.J 



CITYOF THE DALLES 
EXECUTIVE SUMMARY 

ES.6 RECOMMENDED TREATMENT FACILITY IMPROVEMENTS 

Improvements required for projected growth in the service area, address existing capacity 
limitations, maintain assets, and address potential permitting scenarios were identified 
through evaluation of unit process alternatives and integration of overall plant facilities. 
Recommended unit process improvements were reviewed with City staff and grouped into a 
program of three capital improvement phases. The recommended capital improvements at 
the WWTF are identified on Table ES.4 and shown on Figure ES.4. 

The first phase of capital improvement projects address deficiencies in the influent pump 
station and digestion facilities, mitigate odors, and provide screening and grit removal to 
accommodate growth. The first capital improvement projects include construction of a new 
influent pump station, new headworks facility which includes odor control and a parts storage 
and shop area, and conversion of Digester 2 from liquid biosolids storage to an anaerobic 
digester. 

The second phase of capital improvement projects address deficiency in liquid biosolids 
storage and provide secondary treatment facilities needed to accommodate growth and 
maintain assets. The projects include a new liquid biosolids storage tank, secondary 
treatment expansion, and replacement of an aged dissolved air flotation unit with a gravity 
belt thickener for waste activated sludge thickening. 

The third phase of capital improvement projects include upgrades and expansion of the 
aeration basin processes to accommodate growth and a new administration building to 
replace the existing aged administration, laboratory, and control facility. 

ES.7 CAPITAL IMPROVEMENT PLAN 

Table ES.4 summarizes the estimated total project costs in 2012 dollars for the 
improvements recommended in this CIP. All cost estimates prepared as part of the planning 
effort are order-of-magnitude estimates. Costs will be prepared based on a 20 Cities 
Engineering News-Record (ENR) Construction Cost Index average of 9351 (August 2012). 

Preliminary cost estimates are presented for various wastewater conveyance and treatment 
facilities. Construction costs are costs without contingency. Estimated construction costs 
include the work items described for each, plus the following indirect costs: 

• Contractor overhead and profit -15 percent. 

• Contingencies - 40 percent. 

The preliminary construction cost estimates do not include the following: 

• Potential cost increases due to unknown historical or cultural impacts to construction. 

• Potential costs associated with identification and mitigation of hazardous waste. 

• Easement or land acquisition costs. 

Total project costs were calculated by multiplying the sum of the estimated construction costs 